
x

JAWA Moto spol. s.r.o., Brodce 46, 257 41 Týnec nad Sázavou

650 OHC
(Euro 5) PARTS  CATALOG

PLEASE DON'T MAKE ANY CHANGE TO THE ORIGINAL INFORMATION IN THIS SHEET
PLEASE ALWAYS USE THIS SHEET TO ORDER PARTS AND SEND BACK TO US BY EMAIL



NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 11010815 Left crankcase assembly assy
2 70090242 Bearing 6303
3 70090264 Bearing 6305
4 70090016 Bearing HK121610
5 72011363 Bolt M8x41
6 72060175 Dowel pin φ14x20
7 60010011 Mainshaft spindle nozzle
8 24070370 Clutch push rod guide sleeve
9 70090244 Bearing 20*34*16.8
10 73131859 Limit board ,Bearing 
11 72010381 Bolt M6x14
12 11040214 Gear display contact head
13 72040362 Copper washer 10.2x14x1
14 72011021  oil drain plug M12x1.25x15
15 72040707 Alum washer 12.5x22x1
16 72130643 Crankcase gasket
17 12010763 Right crankcase assembly
18 21010223 Crank connecting rod combination 
19 21230002 Balance shaft assembly
20 15070073 Shift shaft assembly
21 15030188 Countershaft assembly

22、23
、24、2
5、26、

28
15050083 Gearshift drum assy、Fork Ⅰ、Fork Ⅱ、Fork 

Ⅲ、Axes ,fork、Dowel pin

27 15020141 Main shaft assembly
29 15090010 Gear shift wheel
30 72011167 Bolt M6x20
31 11060005 Oil filter net
32 72010157 Bolt M6x16
33 70090255 Bearing 6204RS/P5
34 72110165 Seal 20*35*5.5
35 70090242 Bearing TM6303
36 70090243 Bearing  TM6307
37 70090199 Bearing 6904（20*37*9）
38 70090241 Bearing 5205A
39 73131857 Main shaft R spindle bearing plate I



40 73131858 Main shaft R spindle bearing plate II
41 72012257 Main shaft R spindle bearing bolt
42 73131863 Left crank bearing washer
43 72010388 Bolt M6x32
44 72010390 Bolt M6x45
45 72010173 Bolt M6x50
46 72010389 Bolt M6x40

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 72060023 Dowel pin 12X20
2 72130678 Cylinder gasket
3 27010864 Cylinder body
4 72040704 Washer10.2x19x3
5 72012255 Bolt M10x65
6 72012256 Bolt M10x110
7 72010388 Bolt M6x32
8 72012253 Bolt M10x1.25-118
9 72012254 Bolt M10x1.25-99
10 72040702 Washer9.2x20x3
11 72040703 Washer9.2x30x4



12 22011222 Cylinder head assembly assy
13 15160049 Timing chain
14 72130647 Cylinder head gasket
15 72060023 Dowel pin 12X20
16 73012572 Timing chain guider

NO. PARTS CODE DESCRIPTION ORDER NOTE
1 22011222 Cylinder head
2 22020107 Intake valve
3 22020108 Exhaust valve
4 73131865 Spring washer 
5 72110242 Oil seal 
6 72120171 Spring inside
7 72120172 Spring outside
8 22030027 Spring seat
9 22040018 Valve lock nip
10 31170040 Spark plug



11 72010496 Bolt M8×50

NO. PARTS CODE DESCRIPTION ORDER NOTE
1 21020151 Piston 
2 21040049 Piston pin 
3 72080139 Piston pin circlip

4、5、6
、7 21030606 Piston ring I、Piston ring II、Oil cup、Side 

ring



NO. PARTS CODE DESCRIPTION ORDER NOTE
1 72060012 Dowel pin 8x14
2 72150213 O-ing10x1.9
3 70140026 Oil outlet bushing 5.5x10x7
4 72150213 O-ing10x1.9
5 70140027 Oil inlet bushing 7.8x9.6x7
6 72010391 Bolt M6x50
7 72010392 Bolt M6x65
8 17060192 Oil pump inner oil pipe
9 72020358 Nut M6
10 72150260 O-ing10x1.6
11 72150151 O-ing6.5x1.8
12 20010079 Oil pump 
13 20060012 Oil pump driven teeth



NO. PARTS CODE DESCRIPTION ORDER NOTE
1 72120173 Spring ,shifter
2 15080027 shifter
3 72010187 Bolt M8x20
4 73012571 Tension plate
5 72040167 Washer φ6.5xφ14x1
6 70140025 tensioner plate bush
7 72010163 Bolt M6X25



NO. PARTS CODE DESCRIPTION ORDER NOTE
1 Tensioning  device

1-1 73012573 Tensioner housing
1-2 70090247 Tensioner single direction
1-3 72120175 Tensioner reset spring
2 72150255 Tensioning o-pin 14.5x2.5
3 70110027 Tensioning pin
4 72010159 Bolt M6X20
5 31160477 Starting motor assembly
6 73131930 Positioning plate with clutch reinforcement
7 31330017 Starting motor seat
8 73012574 Start the motor rubber pad
9 72010157 Bolt M6X16
10 72010173 Bolt M6X50



NO. PARTS CODE DESCRIPTION ORDER NOTE COUNT
1 72040701 Washer 34.2x52x2.5
2 15110065 Gear
3 72040700 Washer 34.2x52x1
4 70090245 Bearing ,roll pin
5 31150180 Rotor, magneto
6 72040360 Washer φ12.6xφ30x5
7 72011367 Bolt M12x1.25-50

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT



1 14011126 Front cover, left crankcase assy
2 70090016 Bearing HK121610
3 72110098 Seal clutch operating lever 
4 72040707 Washer 12.5x22x1
5 72120185 Clutch operating lever spring
6 24030077 Clutch operating lever
7 14060047 Major hole cover
8 72150152 Major hole cover O-ring
9 14060048 Senior hole cover
10 72150153 Senior hole cover O-ring
11 72060012 Pin 8x14
12 72130649 Motor cover gasket
13 14070242 Motor cover assembly
14 72110243 Oil seal 25*45*7
15 72110130 Variable shaft oil seal
16 72010387 Bolt M6x28
17 72010392 Bolt M6x65
18 70090162 Bearing 6201
19 72080007 Rank 32
20 31140404 Stator 
21 73131860 Trigger line clamp plate
22 72010157 Bolt M6x16
23 72010388 Bolt M6x32
24 15110063 Duplicate gear (13/14 teeth)
25 24080031 Duplicate gear shaft 10*14*57
26 24070317 Clutch push rod L=217.7mm
27 24070314 Pushing rod sleeve 8.3*10*29
28 72060012 Pin 8x14
29 72130676 Left crankcase cover gasket
30 15110062 Duplicate gear(13/52)
31 24080029 Duplicate gear shaft 6*12*45
32 15110064 Idle gear 21 teeth
33 24080030 Idle gear shaft
34 72040707 Washer 12.5x22x1
35 72010389 Bolt M6X40



NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 22011222 Cylinder head 
2 22050057 Intake valve rocker arm(left) signed “ JX88”
3 73131480 Washerφ8.2xφ12x0.3
4 72040363 Copper washerφ12.2xφ18.5x2
5 22070013 Exhaust valve rocker arm
6 22050017 Exhaust valve rocker arm (right) signed “JX89”
7 22050052 Exhaust valve rocker arm signed “BQL”
8 22050053 Exhaust valve rocker arm signed “BQR”
9 22050050 Intake valve rocker arm signed “JXL”
10 22050051 Intake valve rocker arm signed “JXR”
11 72040641 Copper washerφ14.5xφ20x1.5
12 22070035 Rocker arm shaft M14X1.5
13 22050018 Intake valve rocker arm signed “IN”
14 22070014 Rocker arm shaft



NO. PARTS CODE DESCRIPTION ORDER NOTE
1 72120170 Camshaft spring
2 72060174 Camshaft pin-1.5*4*16
3 72060090 Pinφ10x18
4 22080077 Camshaft assembly assy
5 70090198 Bearingφ18xφ37x9 (oil seal outside)
6 70090199 Bearingφ20xφ37x9
7 72060090 Pinφ10x18
8 15170131 Timing driven sprocket
9 72011369 Bolt M7x9.4
10 72060012 Dowel pin φ8x14
11 72130648 Cylinder head gasket(steel)
12 22150333 Cylinder head cover
13 72010169 Bolt M6x35
14 72010389 Bolt M6 x40
15 72010392 Bolt M6 x65
16 72011917 Bolt M6 x119



17 72011374 Bolt M6 x70
18 72010173 Bolt M6 x50
19 72150270 O-ring 
20 22140074 Valve cover

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 24020095 Primary drive gear
2 31300021 Triggered contact
3 20060011 Oil pump active teeth 28
4 24070316 Clutch shaft sleeve
5 24070333 Clutch main outer cover
6 24070369 Clutch center bushing washer
7 24070338 Clutch driving plate assembly
8 72040367 Clutch gasket 18.2x32x2
9 24070165 Disc lock washer for clutch lock nut
10 24070163 Nut M18x1
11 72040367 Washer 18.2x32.2x2



12 72020360 Nut M18x1
13 24070334 Clutch pressure plate 
14 24070166 Bearing 17x30x7(6001)
15 24070317 Clutch push rod 
16 72120185 Clutch spring

17、18 72010387 Bolt M6X28
19 31300019 Auxiliary contact 
20 72011167 Bolt M6X20

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 72060012 Pin 8x14
2 72130677 R crankcase cover gasket
3 72110097 Oil seal 14x22x5 
4 72080066 Inner shield ring 22
5 72120158 Filter spring
6 20030029 Filter assembly
7 72150220 Filter cover O-seal



8 14090089 Filter cover
9 72011498 Bolt M6*18
10 72040361 Copper wanher 6.2x12.5x1.2
11 72010155 Six corner bolts with disc M6x12
12 13012152 R crankcase cover 
13 73131861 Tubing limit plate
14 72012258 Tubing bolt
15 17060216 Cylinder head outer tubing
16 72040643 Copper washer 8.5*15*1.5
17 72010169 Bolt M6X35
18 72010387 Bolt M6X28
19 72010163 Bolt M6X25
20 72010168 Bolt M6X30
21 72010389 Bolt M6X40

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
03260002-

0008 Engine

Throttle body assembly

F-01 EFI



Stepper motor
Throttle position sensor 

2 14021295 Rear cover, left crankcase assy
3 72011989 Bolt-M6*30
4 72011986 Bolt-M6*12
5 31350129 Nut,Fuel injector
6 31350128 Fuel injector
7 72130650 Gasket,intake pipe
8 18031083 Air intake pipe
9 72011988 Bolt-M6*20
10 72012001 Bolt-M6*25
11 72150256 O shaped ring-air intake pipe
12 72130651 Heat insulation mat, enter windpipe
13 45080403 Gear shifting pedal
14 72010391 Bolt-M6*55
15 72040024 Washer-6

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 L box,air cleaner 
2 R box,air cleaner 
3 Pipe,air cleaner 

F-02 AIR CLEANER ASSY/MUFFLER

1 31350157

18020458



4 Element,air cleaner 
5 R side cover,air cleaner 

18130055 Element,air cleaner 
6 18050100 Fuel and vapor separator
7 18170097 Air clamp
8 73021054 Front water shield rubber-rear fender
9 72030647 Screw M5×12
10 72010666 Bolt-M6*16
11 72020494 Nut clamp-M5
12 72020493 Welding nut clip -M6
13 73012553 OBD cover

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 Oil cooler assembly 
2 Cushion rubber,oil cooler
3 72040665 Flanged BushΦ6XΦ9X9.5
4 72011988 Bolt-M6*20
5 72020493 Welding nut clip -M6
6 17060241 Oil pipe tank -engine
7 72012141 M12*1.25*28
8 72011228 M12*1.25*30
9 F000P00742 M12*1.25*30-80

F000A00447

F-03OIL COOLER ASSY



10 72040159 Aluminium washer-12.5*20*1.5
11 17060243 Intake manifold assembly
12 73032421 Bracket,intake manifold
13 17060242 Outlet assembly
14 16080013 Upper body,oil pot
15 16080014 Lower body,oil pot
16 72012141 Lower oil cap
17 73012684 Dipstick 
18 72150018 O shaped washer-18*3.5
19 73012321 Cushion-engine oil bottle
20 73012321 Cushion-engine oil bottle
21 72011342 Bolt-M6*25
22 72040551 Washer-6.5*18*7
23 72011949 Bolt-M8*30
24 72040510 Washer-12.2*20*2
25 72011982 Bolt-M6*12
26 17060201 Engine cycle tube
27 72010387 FLANGED EXAGON HEAD SCREW M6x28

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
16032919 Irony fuel tank（dark green）

F-04  FUEL TANK ASSY



16032932 Irony fuel tank（dark blue）
74010614
74020542 Fuel tank sticker（dark green）
74010616
74020543 Fuel tank sticker（dark blue）
71020478 "MASH" logo （dark green）
71020488 "MASH" logo （dark blue）

2 73012149 Front assembling rubber-fuel tank
3 70120283 Flanged Bush
4 72011949 Bolt-M8*30
5 73012322 Rear assembling rubber-fuel tank
6 Charcoal canister
7 Welding nut clip -M6
8 F000A03506 Fuel pump
9 72030659 Screw M5×16
10 73090403 Vitta assy I
11 16060013 Fuel filter 
12 73090552 Vitta assy II
13 73090410 Desorption hose 
14 31130148 Fuel sensor
15 72020178 Nut M6
16 73032492 Pot, activated carbon
17 F000P01489 Desorption hose 
18 73090409 Adsorption of rubber hose
19 72010843 Bolt-M6*12
20 72011285 Bolt-M6*10
21 76020564 Lock, bike head

18210018

1



NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 53013271 Front fender（dark green）

53013281 Front fender（dark blue）
2 72030662 Bolt-M6*20
3 72020504 Nut M6
4 53033569 Cover frane R（dark green）

53033573 Cover frane R（dark blue）
5 73010065 Rubber ring , side cover
6 53026522 Left side cover（dark green）

53026526 Left side cover（dark blue）
7 73012510 Side cover installation glue
8 41161851 Seat assy（black）

41161830 Seat assy（brown）
9 72012118 Bolt-M6*9
10 72011991 Bolt-M6*12
11 73032317 PLATE
12 53170811 Rear fender（dark green）

53170813 Rear fender（dark blue）
13 72011940 Bolt-M6*14
14 72040571 Washer Φ6
15 72011996 Bolt-M6*6

F-05  SEAT ASSY 



16 73060100 Rear reflector
17 73012164 Cushion-Rear license plate 
18 73280100 Rear license plate bracket
19 73012329 Rubber sleeve II, rear fender
20 73220087 Bracket, taillight
21 72020231 Nut M8
22 73012325 Installation rubber pad, taillamp

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 41012081 Frame welding assy
2 800087243 Tapered roller bearing
3 73070740 Front connecting board, R (engine)
4 73070753 Front connecting board, L (engine)
5 73070739 Upper connecting board, R. (engine)
6 72011924 Below suspension shaft, front (engine)
7 72012309 Upper suspension shaft, front (engine)
8 72011953 Bolt-M8*85
9 72012310 Bolt-M8*65
10 72020388 Nut M8
11 72020487 Nut -M10*1.25

F-06  FRAME WELDING ASSEMBLY



12 41120316 Front Footrest assy, RH
13 72012098 Bolt-M10*35
14 72012181 Bolt-M8*40
15 41120316 Front Footrest assy, LH
16 31120018 Poweroff switch
17 72030680 Screw M5×20
18 72020578 Nut M5
19 72011954 Bolt-M10*1.25*20
20 41140475 Rear Footrest assy, L
21 41150461 Rear footrest assy, RH
22 72012054 Bolt-M8*20
23 72012262 Middle suspension shaft, Rear (engine)
24 72012263 Below suspension shaft, Rear (engine)

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 45050152 Rubber,right handlebar（black）

45050147 Rubber,right handlebar（brown）
2 45060144 Rubber, left handlebar（black）

45060140 Rubber, left handlebar（brown）
3 36010283 Left handlebar switches
4 36020318 Right handlebar switches
5 45010626 Handle bar tube
6 47030361 Throttle cable
7 47020395 Clutch cable

F-07  STEERING SYSTEM



8 53230337 Left rearview mirror
9 53240422 Right rearview mirror
10 45190174 Clutch lever
11 45530033 Connect clip, clutch lever
12 72030638 Bolt-M6*25

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 72011993 Bolt-M8*35
2 Connecting clip, handlebar
3 Connecting holder, handlebar
4 Upper connecting plate buffer sleeve
5 Upper connecting plate, steering stem
6 Nut-M8
7 72030667 Screw M8*40
8 Steering column nut46020320

46010230

F-08 FRONT SUSPENSION



9 Steering stem
10 46110011 Lower bearing upper cover
11 73060101 Side reflector
12 46120007 Lower bearing lower cover
13 41050769 Front shock absorber, LH
14 41060752 Left front shock absorber

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 41041112 Rear fork
2 72020488 Nut-M14*1.5
3 70030189 Axle, rear fork
4 F000P02380 Buffer chaincase defence 
5 73012153 Cushion-chain box
6 72011922 Screw-M6*12
7 70120280 Assembling bush-protect clip,chain bar
8 73080282 Chain box
9 72011991 Bolt-M6*12
10 72012098 Bolt-M10*35
11 72040572 Washer-10mm
12 72020508 Nut-M10*1.25

46020320

F-09  SWING ARM/REAR RDAMPER



13 72040063 Washer-10mm
14 41070645 Rear shock absorber
15 73032706 Plate
16 54140163 Chain adjuster assy, L
17 41280499 End pipe

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 54050304 Front tyre
2 54070065 Front tube
3 54090019 Wheel flap
4 54010296 Wheel flap
5 70050133 Axle, front wheel
6 55030215 Front disc brake plate
7 72011608 Bolt M8×25
8 55210004 Before  ABS ring gear
9 72030725 Screw-M4*10
10 73032322 Before  sensor bracket
11 37050053 Before  sensor bracket
12 72020488 Nut-M14*1.5
13 72011987 Bolt-M6×16

F-10 F.WHEEL



14 70060056 Bush, front wheel

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 54060266 Rear tyre
2 54080092 Rear tube
3 54090019 Wheel flap
4 54030413 Rear spoke wheel
5 54120203 Chain
6 54270112 Buffer body assy
7 70070273 L，bush,rear wheel
8 72020489 Nut-M16*1.5
9 55060067 Rear disc brake plate
10 72011987 Bolt-M6×16
11 55210005 Rear hydraulic brake ABS
12 72011608 Bolt M8×25
13 37050053 Before  sensor bracket
14 70080147 Axle, rear wheel
15 70070274 Rear wheel bush,L



NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 55020455 Front hydraulic brake assembly
2 72030638 Bolt,master cylinder cup
3 55130078 Oil pipe, front hydraulic brake assembly
4 55020350 Front hydraulic brake assembly
5 72012098 Bolt-M10*35
6 55130086 Oil pipe, front hydraulic brake assembly
7 31240084 Switch,rear brake
8 55050243 Rear hydraulic brake assembly
9 55120572 Push rod
10 72011987 Bolt-M6×16
11 72011988 Bolt-M6*20
12 72040571 Washer Φ6
13 72011984 Bolt-M5×20
14 72020578 Nut-M5
15 72050612 Return spring, rear brake pedal
16 55070429 Rear brake pedal

F-12 ABS 



17 55140038 Oil pipe, rear hydraulic brake assembly
18 55050152 Sub-cylinder, rear brake
19 55120493 Bracket，Sub-cylinder, rear brake
20 72012168 Bolt-M8*25
21 55140044 Oil pipe, rear hydraulic brake assembly
22 55210024 Rear hydraulic brake ABS
23 73070741 Connecting board,Rear  (engine)
24 72011949 Bolt-M8*30
25 72011996 Bolt-M6*16
26 73032480 ABS bracket
27 73021149 ABS decorative cover
28 72012001 Bolt-M6*25
29 72030767 Screw-M6*12
30 72012207 Liquid bolt 
31 72012170 Liquid bolt 
32 72040664 Copper washer 10×15×1.2
33 73012321 Cushion-engine oil bottle
34 72040551 Washer-6.5*18*7
35 73012331 Position-limit rubber sleeve, rear brake pedal
36 55090081 pad,front brake
37 55110071 pad,rear brake



NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 37010595 Meter
2 73240117 Bracket, meter
3 72011991 Bolt-M6*12
4 72040571 Washer-6mm
5 73012155 Mounting rubber mat, meter
6 72020507 Nut-M6
7 73230196 Bracket, F.L  turning light
8 73230197 Bracket, F.R  turning light
9 72011988 Bolt-M6*20
10 72040024 Washer-6mm
11 73012327 Cushion-headlight bracket
12 73210330 Bracket, Cover,front headlight

F-13 METER/FRONT HEADLIGHT



13 73032467 Bracket, Lock
14 72030664 Bolt-M8*16
15 72011996 Bolt-M6*16

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 18140311 seal ring, muffler
2 72020231 Nut-M8
3 18012939 On the right vent-pipe
4 18012938 On the left vent-pipe
5 72040604 Washer-8mm
7 31350074 Oxygen sensor
8 72011993 Bolt-M8*35
9 72040549 Installation bush, muffler
10 73012327 Assembling rubber-exhaust muffler

F-14  ASSY/MUFFLER



11 72020486 Nut-M8
12 72011994 Bolt-M8*45
13 72040550 Installation bush, muffler
14 73012157 Assembling rubber-exhaust muffler

NO. PARTS CODE DESCRIPTION ORDER NOTE  COUNT
1 73032509 Main cable wire hook
2 72011990 Bolt-M6*40
3 31020142 Ignition loop
4 31030095 Voltage regulator
5 72011991 Bolt-M6*12
6 31350189 ECM
7 72011285 Bolt-M6*10
8 72010843 Bolt-M6*12

F-15 ELECTRIC DEVICE



9 73012629 Cushion-battery
10 31070193 Battery
11 31320026 Earth cable
12 32040194 Turninglight, Rear right
13 32050194 Turninglight, Rear  left
14 73250197 Bracket, battery
15 73010197 Cushion-battery
16 73012420 Single-sided adhesive
17 31050077 Starting relay
18 31040019 Flash relay
19 31080146 Big horn
20 72040745 Installation bush,
21 73032509 Main cable wire hook
22 32010461 Headlight 
23 72012005 Bolt-M8*32
24 73012327 Rubber,front headlight
25 32030225 Turninglight, front left
26 32020225 Turninglight, front right
27 32060503 Taillamp assy
28 72020507 Nut-M6
29 72020504 Nut-M6


